



山东西亚化学有限公司

Shandong Xiya Chemical Co., Ltd.

分析报告单

Certificate of analysis

产品名称: 三氧化钨	批号: 20240919A14394
分子式: WO ₃	生产日期: 2024-09-17
分子量: 231.85	检测日期: 2024-09-19

化验结果

Analysis of result

检验项目 Items	检验标准 Standard	检验结果 Result
粒径	1um	符合
含量	≥99.9%	99.95%
外观	黄色粉末	黄色粉末
结果:	符合标准	
检测人: 赵明华	复核人: 罗佳	质量经理: 王博文

